



Expect more from your floor
Silikal America

ASTM-F-609

Static Coefficient of Friction
 (Slip Resistance Testing)
 Test Results

Product Identification: Flake/Silikal Floor Application

The following test results are indicative of the Static Slip Resistance run in accordance with ASTM F-609 by horizontal pull meter on Silikal Flake System and were tested in four areas.

Average 4 Readings; each test

	New		After 3 months (under operating conditions)	
	Dry	Wet	Dry	Wet
Leather	5.08	6.39	5.67	6.97
Neolite	6.29	7.39	7.65	7.60
Rubber	8.00	8.00	7.32	7.67

Reading Evaluation

Scale Reading

- | | |
|-----------|--------------------------|
| 6 or more | -Relatively non-slippery |
| 5-6 | -Generally acceptable |
| 5 or less | -Relatively slippery |

Silikal America

609-B Fertilla Street
 Carrollton GA, 30117

888.830.1404

www.silikalamerica.com

770.830.9213

info@silikalamerica.com

